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The following sample(s) was/were submitted and identified on behalf of the client as:

EPEE | e SO A T M A A )
Client -
Information | ZRIEHRALHbAE: Yt T 9 2 3 158 3H ok o
Consignor address: T AR X AH 2 6 1077 ‘S U PHORJE 5 B
RGBT RX9501 H W id yE =z BUR AP IR 2% . B N .
Sample Description: RX9501 non-powered air-purifying particle respirator: in white.
SGS iTH5:
- SGS Order No.- IN-SH-5601-20048
Sample g5
information | gpecification and KN95
model:
FE B 50
Sample Quantity: 50 pieces
5]« &3y R O
Test Type: Submitted (sample sent by client)
% 5k H . 0 FE 4
P AniKIL FI: 2020-06-12 R 2020-06-12~2020-07-06
K= a Sample Received Date: Test Period:
Test AR 4 TSI 45 5 T
Information | pocument Accordance | See test result page
PEHIR Y HFER: GB 2626-2019 WEREG A H i B R 2B BURL ) R 2%
Judegement Clients’ requirement: GB 2626-2019 Respiratory protective equipment- Non-
Accordance powered air-purifying particle respirator
*ﬁgﬁéﬁL@ ZS L 55 S R TT SRS & BT oA T
AAR A AR BE ST B A AT, VR A I A AL B 0T
Test . L .
Conclusion The report only give the test result and Individual Judgment, detail please see follow page.
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This test report refer only to the samples tested
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Test Item & Test Methods

EE¥iv
Unit

PARER

Requirement

LRSS

Test Result
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LA R
Appearance

(GB 2626-2019 6.1)

B R AN BB AR, AR TR AN W] J
(I CABBREE s EBAERBLAT S 1 N fE
T 52 15 1 I 2% A e 7T 8 21 iR
BE, MR s Skt AT
s T S e T SR Sk HT T
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The sample surface shall be no
damage, deformation and other

other defects.

The materials and structure of the
sample shall be able to withstand
normal use conditions and
possible temperature,
The mask band should be
adjustable. After temperature,
humidity pretreatment, the sample
surface shall be no damage,
deformation and other other

defects.

humidity.

(ERER SN
Meet requirement

(i
Pass

SR
Dead space
(GB 2626-2019, 6.9)

%

<1

0.85

i
Pass

HLEF
Field of vision
(GB 2626-2019, 6.10)

THME=35°
Lower field of vision
=35°

LT
Lower field
of vision

69.1

%

XHME =65°
Binocular vision=
65°

H A
Binocular
vision

94.24

G
Pass
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I I HATER Rz HIUAE
No. Test ltem & Test Unit Requirement Test Result Individual
Methods Judgment
e 7¢ N m O . 10N KF 4
10s, AN H S Mt mi b 2R 10N #§%£E 10s, A
AR 50N RREL IS U TV i R
10s, AR H I i 2 )
7 H L T 2 Original | force of 10 N for
For disposable face mask: 10 s, no slip-out,
Apply a tensile force of 10 N breakage occurs
for 10 s, no slip-out, during the test
o breakage occurs during the
Sl test. s
4. |Mask band " |For replaceable half face Pass
(GB 2626-2019 6.11) mask: e
Apply a tensile force of 50 N 10N T““’yf 193" A
for 10 s, no slip-out, o R 3 7 e =
breakage occurs during the | Wi HIAL |5
test. HEME  |Apply a tensile
For replaceable full face After force of 10 N for
mask: pretreatment |10 s, no slip-out,
Apply a tensile force of 150 breakage occurs
N for 10 s, no slip-out, during the test
breakage occurs during the
test.
not continue to
# ik T KIGH B IMAEAE K| RTAbHE burn
It E, ANRNAKE: k| Original RARBEBRIR
AR BRIE , B2 BR I TA) AN R not continue to e
5. | Burning behavior s |9S Q:;:n% T
(GB 2626-2019 6.15) When tested, the mask shall RGkE _};m):% Pass
not burn or not to continue to Fib s not continue to
burn for more than 5 s after Adter burn
removal from the flame. pretreatment 5&?[7{52*%)9%
not continue to
burn
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No. Test Item & Test Methods | Unit Requirement Test Result Judgment
AR TRALEE 91.9
W< BH g Original 92.1 i
6. Inhalation resistance Pa <210 TRAL TR 95.5 PaSS
(GB 2626-2019 6.5) After
pretreatment 94.6
AR TAL 90.3
RS H A Original 90.9 ity
7. Exhalation resistance Pa <210 5 7 94.3 PaSs
(GB 2626-2019 6.6) After
pretreatment 93.7
98.124
98.064
98.123
98.064
99.062
98.125
R ool
Original -
oR e ss06a | it
8.  |Filtration Efficiency % =95 98.123 Pass
(GB 2626-2019 6.3) 08.062
99.062
98.174
98.123
97.123
b 3 97.063
After 97.073
pretreatment 97.130
97.134
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No. Test Item | Unit Requirement Test Result
& Test Judgment
Methods
B 1A% Subject| D1(%) | D2(%) | D3(%) | D4(%) | D5(%) | TIL(%)
50 N Il Xﬁﬁ%
46L?@*§/ 1 | 574 | 6.76 | 8.17 | 6.84 | 568 | 6.64
MEERI TIL AT 5576 843 | 7.37 | 633 | 539 | 7.06
R <11%:; 104~% | # ' ' ' ' ' '
| onk ‘ P = [ 3 | 660 | 520 | 719 | 627 | 7.31 | 651
N ﬁf* b8 A m?“ 4" 522 [ 4.26 | 6.08 | 439 [ 615 | 502 | s
0. Ee - | MEATIL<8% | & 5% | 7.76 | 578 | 7.76 | 6.13 | 800 | 700 | | H
(GB 2626- “?mmkﬁvw Wik | 6° | 461 | 466 | 6.37 | 5.77 | 447 | 518 ass
2019, 6.4) 23(3?%‘8“? S | after [ 7" 700 [ 775 [ 870 | 7.41 | 542 | 78
' ast B tof ‘1"‘0 pretre | 8" | 555 | 491 | 521 | 457 | 633 | 5.31
esasb'ec(:: <%(y atmen| 9% | 7.15 | 7.67 | 562 | 815 | 6.11 | 6.94
ub) 0 t 10° | 6.01 | 749 | 828 | 6.81 | 8.27 | 7.37

PO A M P BN T A R S8 SR BN I SE bR E,  ARRE A IR S5 5 TR BN IR 45 AN T BERE I TEN
The statement of conformity in this test report is only based on measured values by the laboratory and does not
take their uncertainties into consideration.

45 46 47 4% 9 5051 82 2 31132 33 34 35 36 37 38 39 40 41 4243 44 45 46 47 48 49 5051 52
i e )

***j:&lﬂj: %}E***
***End of Report***
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